

TEST REPORT ON RESISTANCE TO CRACKING UNDER STRESS

Client	Pinta Industrial L.L.C.		
Project Name	Internal Quality Testing	Lab Report No.	WD-R-260212-0916/7
Sample Description	Melamine laminated MDF board	Request No.	WD-Q-260212-0138
Test Specification	EN 438-3 :2016	Sample No.	WD-S-260212-1475
Source	Pinta Industrial L.L.C.	Date Received	12/02/2026
Sampled By	Client	Date Test completed	21/02/2026
Sample brought in by	Client	Date Reported	23/02/2026
Wimpey Ref.	260212011	Tested By	NMF

Test Result

Test	Test Method	Result	Specification Requirement
Cracking Under Stress	EN 438-2:2016+A1:2018	Rating 5 – No evidence of cracking - Pass	Min. Rating 4

Remark: None.

Signed for and on behalf of Wimpey Laboratories L.L.C.




S. Sarath Kumar
Laboratory Manager

Test results relate only to the samples tested.

This report shall not be reproduced except in full, without the written approval of the laboratory.

-End of text-